



Received:05/02/2007	Completed:05/09/2007	Letter: W1	rb	P.O.#:	Test Report #:	2-67570-1-
Client's Identification	Woven Swatch of All Weather Wicker Referred to as Viro FR UV					
Tested For: Johan Yang	Key Test: IMO A.652(16) 8.3				225	
VIRO 21011 Itasca Street, Unit C Chatsworth, CA 91311			Tel: 1-(818)-370-5277		Ext:	
			Fax: 1-(818)-885-6588			

PC: 16H jd

TEST PERFORMED: IMO Resolution A.652(16) - Recommendation on Fire Test Procedures for Upholstered Furniture (Methods of Test for the Ignitability by Smokers' Materials of Upholstered Composites for Seating) - Section 8.3

IGNITION SOURCE: 20 seconds butane flame

TEST ITEM COMPOSITE

Cover Fabric --

- Client's cover fabric: (see "Client's Identification" section above)
- Standard cover fabric, 100% inherently flame retardant polyester fabric, approx. 220 g/m²

Filling Material --

None Used: No filling material was used actual application does not have any foam. As advised by client.

WATER SOAKING: Not mandated by A.652(16)

RESULTS:	Flaming* (seconds)	Glowing* (seconds)	Smoking* (seconds)	Smoldering* (seconds)
Initial Test:	1.0	0	2.0	0
Retest:	0.0	0	1.0	0

* Values are reported after removal of burner tube ignition source.

ABBREVIATIONS WHICH MAY BE USED: NT = Not tested.

REMARKS: None.



The Govmark Organization, Inc.

96-D Allen Boulevard Farmingdale, New York 11735-5626 USA Tel +1 (631) 293-8944 Fax +1 (631) 293-895 e-mail: info@govmark.com

Received: 05/02/2007	Completed: 05/09/2007	Letter: W1	rb	P.O.#:	Test Report #:	2-67570-1-
Client's Identification	Woven Swatch of All Weather Wicker Referred to as Viro FR UV					
Tested For: Johan Yang	Key Test: IMO A.652(16) S.3				225	
VIRO		21011 Itasca Street, Unit C		Tel: 1-(818)-370-5277		Ext:
Chatsworth, CA 91311				Fax: 1-(818)-885-6588		

FAILURE CRITERIA:

Flaming, glowing, smoking, or smouldering which exceeds 120 seconds.

CONCLUSION: Based on the above Results and Failure Criteria, the item tested:

Passes; Fails

CERTIFICATION: I certify that the above results were obtained after testing specimens in accordance with the procedures and equipment specified by IMO Resolution A.652(16).

AUTHORIZED SIGNATURE THE GOVMARK ORGANIZATION, INC. /rb

(Page 2 of 2)

The results contained in this report relate only to item(s) tested. The test report shall not be reproduced, except in full, without written approval from The Govmark Organization, Inc.

File Copy



96-D Allen Boulevard
Farmingdale, New York 11735-5626 USA
Tel. +1 (631) 293-8944 Fax +1 (631) 293-8956
e-mail: info@govmark.com

Received:05/02/2007	Completed:05/09/2007	Letter: W	rb	P.O.#:	Test Report #:	2-67570-0-
Client's Identification	Woven Swatch of All Weather Wicker Referred to as Viro FR UV					
Tested For: Johan Yang	Key Test: IMO A.652(16) 8.2				115	
VIRO 21011 Itasca Street, Unit C Chatsworth, CA 91311			Tel: 1-(818)-370-5277		Ext:	
			Fax: 1-(818)-885-6588			

PC: 16H jd

TEST PERFORMED: IMO Resolution A.652 (16) - Recommendation on Fire Test Procedures for Upholstered Furniture (Methods of Test for the Ignitability by Smokers' Materials of Upholstered Composites for Seating) - Section 5.2

IGNITION SOURCE: Smouldering cigarette

TEST ITEM COMPOSITE:

Cover Fabric --

- Client's cover fabric: (see "Client's Identification" section above)
- Standard cover fabric, 100% inherently flame retardant polyester fabric, approx. 220 g/m²

Filling Material --

None Used: No filling material was used since actual application does not have any foam. As advised by client.

WATER SOAKING: Is not mandated by A.652(16)

RESULTS:	Progressive Smouldering (yes/no)	Flaming (yes/no)
	-----	-----
Initial Test:	No	No
Repeat:	No	No

ABBREVIATIONS WHICH MAY BE USED: NT = Not tested.

REMARKS: None.



The Govmark Organization, Inc.

96-D Allen Boulevard Farmingdale, New York 11735-6626 USA Tel. +1 (631) 293-8944 Fax +1 (631) 293-8950 e-mail: info@govmark.com

Received: 05/02/2007	Completed: 05/09/2007	Letter: W	rb	P.O.#:	Test Report #:	2-67570-0-
Client's Identification	Woven Swatch of All Weather Wicker Referred to as Viro FR UV					
Tested For: Johan Yang	Key Test: IMO A.652(16) 8.2				115	
VIRO	Tel: 1-(818)-370-5277				Ext:	
21011 Itasca Street, Unit C	Fax: 1-(818)-885-6588					
Chatsworth, CA 91311						

FAILURE CRITERIA:

Progressive smouldering or flaming within one hour after start of test.

CONCLUSION: Based on the above Results and Failure Criteria, the item tested:

[x] Passes: [] Fails

CERTIFICATION: I certify that the above results were obtained after testing specimens in accordance with the procedures and equipment specified by IMO Resolution A.652(16).

AUTHORIZED SIGNATURE THE GOVMARK ORGANIZATION, INC. /rb

(Page 2 of 2)

The results contained in this report relate only to item(s) tested. The test report shall not be reproduced, except in full, without written approval from The Govmark Organization, Inc.

File Copy